GPORTON LAG.

FCC RF Test Report

Report No. : FG501505

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum s Spectrum s
RefLevel 30.00 d8m  Offset 14.50 0B w RBW 100 kHz RefLevel 30.00 d8m  Offset 15.00 d& w RBW 100 kHz
o ALt 30 dB & SWT 300 ms & VBW 300 kHz  Mode suto Sweep o ALt 30 dB & SWT 300 ms & VBW 300 kHz  Mode Auto Sweep
(@1Pk Max (@1Pk Max
MI[1] 18.61 dBm)| M1[1] 19.14 dBm)|
11 825.5320 MHz 11 1.8515320 GHz
20 T =y 26.00 dB| 26 T AT | 26.00 dB|
Bw 4.689000000 MHz| Bw S 4.732000000 MHz|
0 Qfactor 176.1 0 Qfactor 2091.9]
a "./ a
bi
10 dbs f A0 ds ]
-20 db ! -t~
o %
T B sl Y EERV P By
A = o S 230 dby
-40 -40
-0 -0
60 60
CF 626.4 MHz 691 pts Span 10.0 MHz CF 1.8524 GHz 691 pts Span 10.0 MHz
Marker arker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
1 1 825,533 MHz 18.61 dém nd8 down 4,689 MHz 1 1 1851532 GHz 19,14 dém nd8 down 4.732 MHz
T1 1 824.056 MHz -7.35 dém ndg 26.00 dB T1 1 1.850027 GHz -6.94 dém ndg 26.00 dB
T2 1 628,744 MHz ~7.85 dem Q factor 176.1 T2 1 1.854759 GHz -6.28 dBm Q factor 391.3
n _j Measuring... 7 n _j Measuring... | [ 7

Middle Channel

Middle Channel

Spectrum

3 Spectrum 3
RefLevel 30.00 d8m  Offset 14.50 0B w RBW 100 kHz RefLevel 30.00 d8m  Offset 15.00 d& w RBW 100 kHz
o ALt 30 dB & SWT 300 ms & VBW 300 kHz  Mode suto Sweep o ALt 30 dB & SWT 300 ms & VBW 300 kHz  Mode Auto Sweep
(@1Pk Max (@1Pk Max
{ M1[1] 18.57 dBm)| M1[1] 18.59 dBm)|
1 835.5170 MHz M1 1.8805790 GHz
26 T 26.00 dB| 26 A > = 26.00 dB|
e . 1.689000000 MHz| vi . 4.718000000 MHz|
0 7 Q factor \ 178.2| 0 7 Q factor 3 208 6|
a ‘ \ a [ \
" ¥ -
%f ki /;
10 7 k 10 ﬂ.’
. { LA
20 b =
30 A AT, S A s
e
-40 -40
S0 -0
60 60
CF 836.4 MHz 691 pts Span 10.0 MHz CF 1.88 GHz 691 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result
1 1 835,517 MHz 18,57 dém nd8 down 4,689 MHz 1 1 1880578 GHz 18.59 dém nd8 down 4.718 MHz
T1 1 834.056 MHz ~-8.09 dém ndg 26.00 dB T1 1 1.877656 GHz -6.86 deém ndg 26.00 dB
T2 1 638,744 MHz -7.11 dBm Q factor 178:2 T2 1 1.882373 GHz ~7.60 dBm Q factor 338.6
n _j Measuring... o &6 7 n _j Measuring... 7

Highest Channel

Highest Channel

Spectrum T Spectrum T
RefLevel 30.00 d8m  Offset 14.50 0B w RBW 100 kHz RefLevel 30.00 d8m  Offset 15.00 d& w RBW 100 kHz
o ALt 30 dB & SWT 300 ms & VBW 300 kHz  Mode suto Sweep o ALt 30 dB & SWT 300 ms & VBW 300 kHz  Mode Auto Sweep
(@1Pk Max (@1Pk Max
M1[1] 18.79 dBm)| M1[1] 18.08 dBm)|
20 A1 B845.7320 MHz| 20 11 1.9067320 GHz|
P o e 26.00 dB| ] PR G | e 26.00 dB|
-~ By 1.674000000 MHz| X By 1.761000000 MHz|
s Qfactor Y 180.9) s 7 Q factor 400.5
/
a \ a v
\- T4 X
o m b X
10 T 10 S —
il VU
.20 dB 20 =
vl ek, i 30 db
i kg, ;
-40 -40
-0 -0
60 60
CF 846.6 MHz 691 pts Span 10.0 MHz CF 1.9076 GHz 691 pts Span 10.0 MHz
arker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
1 1 845,733 MHz 18.79 dém nd8 down 4.674 MHz 1 1 1.006732 GHz 18.08 dém nd8 down 4.761 MHz
T1 1 844.256 MHz -6.81 dém ndg 26.00 dB T1 1 1.905227 GHz -7.77 dém ndg 26.00 d&
T2 1 B48.93 MHz -6.09 dBm Q factor 180.9 T2 1 1.909988 GHz -7.95 dBm Q factor 400.5
bi ] measurng. ERARNRAND 08 7 bi | measuring..

7%

SPORTON INTERNATIONAL (SHENZHEN) INC.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : YHLBLULIFEXL3

Page Number : A10 of A33
Report Issued Date : Nov. 17, 2015
Report Version : Rev. 01




GPORTON LAG.

FCC RF Test Report

Report No. : FG501505

WCDMA Band IV (RMC 12.2Kbps)
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Occupied Bandwidth

TEL : 86-755-8637-9589
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Mode GSM850

Mod. GSM EDGE class 8
Lowest CH 24457 253.26
Middle CH 244 57 243.13
Highest CH 244 57 246.02

Mode GSM1900

Mod. GSM EDGE class 8
Lowest CH 244 .57 247.47
Middle CH 24457 256.15
Highest CH 246.02 248.91

Mode WCDMA Band V WCDMA Band Il WCDMA Band IV

Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.15 417 4.15
Middle CH 4.15 417 4.15
Highest CH 4.15 4.18 4.15
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GSM850 (GSM)

GSM850 (EDGE class 8)
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GSM1900 (GSM)

GSM1900 (EDGE class 8)
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)
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WCDMA Band IV (RMC 12.2Kbps)
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Conducted Band Edge

GSM850 (GSM)
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Highest Band Edge
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GSM850 (EDGE class 8)
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1,000 GHz 1,000 MHz | 165509 GHz | -62,73 dam | -43.73 d8 3,000 GHz 1,000 MHz | 3.70716 GHz | -47.98 dm | 34,98 d8
000 GHz 1.000 MHz 6.58530 GHz -60.39 dém -47.39 dB 7.000 GHz 1.000 MHz 11,20649 GHz -61.19 dém -48.10 d8
7.000 GHz 9.000 GHz 1,000 MHz | 8.53729 GHz -63.26 dsm -50.26 d8 13.600 GHz 19.100 GH2 1,000 MHz | 18.26382 GHz -57.47 dsm -44.47 d8
— - — — - —
L Bl ] ready  RANANNNN W6 7 L Bl | Ready I 7

Middle Channel

Middle Channel

Spectrum

Ref Level 0.00 dém

Offset 14.50 d

Mode Auta Sweep

Ref Level 0.00 dBm  Offset 14.50 d8 Mode Auta Sweep Ref Level 0.00 dBm  Offset 15.00 d& Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 Vax
Limit Check PABS
10 dipp_SPURIOUS LINE ABS INE_ABS pakS
a0 -30
04 40 dam
=od
-s0
s e
s e
a0
-0 d
-0
Start 30.0 MHz 40006 pts Stop 19.1 GHz
Start 30.0 MHz 10005 pts Stop 9.0 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency | Power Abs | ALimit |
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz | 745.74463 MHz | -67.29 dBm | -54.2a dB
30,000 MHz 20,000 MHz 1,000 MHz | 74479010 MHz | 68,5+ dom | -55.54d8 1,000 GHz 1,845 GHz 1.54561 GHz | -66.16 dBm | -53.16 dB
855,000 MHz 1,000 GHz 1,000 MHz | 89143107 MHz -65.43 dém -52.43 d8 19156 3,000 GHz 2,42351 GHz 58,47 dém -45.47 d8
1,000 GHz 3,000 GHz 1,000 MHz | 2.92827 GHz | -65.82 dém | -52.82 d8 3,000 GHz 7,000 GHz 3.75816 GHz | -48,70 dam | -35,70 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.94326 GHz -61.75 dém -48.75 dB 7.000 GHz 13.600 GHz 12.86062 GHz -61.02 dém -48.02 d8
7.000 GHz 9.000 GHz 1,000 MHz | 7.54511 GHz -63.20 d8m -50.20 d8 13.600 GHz 19.100 GH2 1,000 MHz | 18.27782 GHz -55.65 d8m -42.65 d8
— - — — - —
L Bl ] ready  RANANNNN W6 7 L Bl ] ready  RANANNNN W6 7
Spectrum Spectrum

Ref Level 0.00 dém
SGL Count 100,100

Offset 15.00 d8

Mode

Auta Sweep

SGL Count 100/100
@1 Vax @1 Vax
Limit \Lheck PAES Limit \iheck PAES
I:] PURIOUS JINE _ABS PAES AdRi PURIOUS ) INE_ARS PAES
-10 R -10
LTNE
-0 -30
04 40 dam
50 dl
-s0
a ! ; 0 dem—f: T —— 'MM
a0
80 d
-0 d
-0
Start 30.0 MHz 40006 pts Stop 19.1 GHz
Start 30.0 MHz 10005 pts Stop 9.0 GHz
Spurious Emissions Range Low Range Up | RBW | Fraguency Power Abs | ALimit
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz | 886.80510 MHz | -67.20 dBm | -54.20 dB
30,000 MHz 20,000 MHz 1,000 MHz | 687.14693 MHz | -68.36 dbm | -55.36 dB 1,000 GHz 1,000 MHz | 180298 GHz | -67.08 dom | 5400 d
855,000 MHz 1,000 GHz 1,000 MHz | 899.54296 MHz -67.45 dém -54.45 d8 19156 3.000 GHz 1,000 MHz | 1.98857 GHz -58.06 dém -45.06 d8
1,000 GHz 3,000 GHz 1,000 MHz | 1.69108 GHz | -56,50 dm | -43.50 d8 3,000 GHz 7,000 GHz 1,000 MHz | 3.81415 GHz | -49,77 dam | 36,77 d8
000 GHz 7.000 GHe 1,000 MHz 6.94476 GHz -61.11 dem -48.11d8 7,000 GHe 13.600 GHz 1,000 MHz 7.63043 GHz -60.87 dém -47.87 d8
7.000 GHz 9.000 GHz 1,000 MHz | 7.78405 GHz -62.80 d8m -42.80 d8 13.600 GHz 19.100 GH2 1,000 MHz | 18.28632 GHz -56.31 dsm -43.31 d8
— - — — - —
L Bl ] ready  RANANNNN W6 7 L Bl | Ready I 7
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

SGL Count 100,100

Ref Level 0.00 dém  Offset 15.00 d&

Mode Auta Sweep

Psgibngisusioih

a0
20 e
Start 30.0 MHz 38006 pts Stop 18.0 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs ALimit
50.000 MHz 1.000 GHz 1,000 Mz | 510.15242 MHZ | -67.42 dem | -5+.22 dB
1,000 GHz 1.705 GHz 1,000 MHz | 1.94263 GHz | -67.03 dém | -54.03 dB
1,760 G 3.000 GHz 1,000 MHz 2.11308 GHz -40.68 dém -27.68 d
3,000 GHz 7,000 GHz 1,000 MHz 3.42370 GHz | -57.32 dém -44.32 dB
7.000 GHz 13.600 GHz 1.000 MHz 11,20131 GHz -61.49 dém -48.40 d8
13.600 GHz 18.000 GH2 1,000 MHz | 16 54694 GHz -58.01 dBm -45.01 d
g T
L Bl J Ready T ) y
=
Ref Level 0.00 dém  Offset 15.00 d& Mode 4uta Sweep
SGL Count 100/100
@1 Max
Limit Check
_10 ddRR INE_ARS
SPURIOUS
20 b
-30
40 db
Snd
s 1 r
T W e g
. X v
a0
20 e
Start 30.0 MHz 38006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency | Ppower abs | ALimit
50.000 MHz 1.000 GHz 1,000 Mz | 722.93053 MHz | -66.59 dem | -53.00 dB
1,000 GHz 1.705 GHz 1,000 MHz | 1.65550 GHz | -65.89 dém | -52.89 dB
1,760 G 3,000 GHz 1.000 MHz 2.13126 GHz -54.67 dim 41,67 di
3,000 GHz 7,000 GHz 1,000 MHz 3.46719 GHz | -59.30 dém -46.30 d8
7,000 GHz 13.600 GHz 1.000 MHz 10.57435 GHz 81,67 dBm -48.67 dB
13.600 GHz 18.000 GH2 1,000 MHz | 16.58311 GHz -57.29 dsm -44.29 d8
g T
L Bl | Ready WA 7
=
Ref Level 0.00 dém  Offset 15.00 d& Mode 4uta Sweep
SGL Count 100/100
A
INE D
-30
40 da
=04
50 wheth
a0
20 e
Start 30.0 MHz 38006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz | 729.74763 MHz | -67.28 dBm | -54.28 d8
1,000 GHz 1.705 GHz 1,000 MHz | 116471 GHz | -66.56 dBm | -53.56 dB
1,760 GHz 3,000 GHz 1.000 MHz 2.15316 GHz -39.85 dém -26.85 d
3,000 GHz 7,000 GHz 1,000 MHz 3.50419 GHz | -60,18 dém -47.18 d8
7.000 GHz 13.600 GHz 1.000 MHz 12.57589 GHz -61.48 dém -48.48 d8
13.600 GHz 18.000 GH2 1,000 MHz | 16.55036 GHz -57.83 dsm -44.83 d8
L U )i Ready T s
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Frequency Stability
Test Conditions | Middle Channel G(SGMSBI\:;’ (E[?Gsév'flggs 5 zf‘si:;;q
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0395 0.0215
40 Normal Voltage 0.0048 0.0155
30 Normal Voltage 0.0024 0.0096
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0036 0.0024
0 Normal Voltage 0.0347 0.0096
-10 Normal Voltage 0.0407 0.0155 PASS
-20 Normal Voltage 0.0383 0.0132
-30 Normal Voltage 0.0395 0.0143
20 Maximum Voltage 0.0012 0.0036
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0012 0.0060
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Test Conditions | Middle Channel G?g";?n‘;" (E[G)S“E"l?::s 5 N';'tr:';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0064 0.0069
40 Normal Voltage 0.0027 0.0043
30 Normal Voltage 0.0043 0.0016
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0021 0.0037
0 Normal Voltage 0.0346 0.0027
-10 Normal Voltage 0.0367 0.0340 PASS
-20 Normal Voltage 0.0378 0.0420
-30 Normal Voltage 0.0005 0.0431
20 Maximum Voltage 0.0011 0.0016
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0011 0.0011
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions | Middle Channel Y;%%“’:’;_g;gz; N';'tr:';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060
40 Normal Voltage 0.0048
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0084
0 Normal Voltage 0.0024
-10 Normal Voltage 0.0072 PASS
-20 Normal Voltage 0.0096
-30 Normal Voltage 0.0108
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0000
20 Battery End Point 0.0108
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Test Conditions | Middle Channel gﬁ%’%_gﬁgz;; N';'tr:';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0016
40 Normal Voltage 0.0027
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0005
-10 Normal Voltage 0.0037 PASS
-20 Normal Voltage 0.0043
-30 Normal Voltage 0.0032
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0011
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Test Conditions | Middle Channel ‘:‘é‘;nDCMQ_Bzf(’LiL‘)’ N';'tr:';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0040
40 Normal Voltage 0.0029
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0023
-10 Normal Voltage 0.0098 PASS
-20 Normal Voltage 0.0110
-30 Normal Voltage 0.0127
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0006
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

SPORTON INTERNATIONAL (SHENZHEN) INC.

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

FCC ID : YHLBLULIFEXL3

Page Number

: A33 of A33

Report Issued Date : Nov. 17, 2015

Report Version

: Rev. 01




SPORTON LAR. FCC RF TeSt Report Report No. : FG501505

Appendix B. Test Results of Radiated Test

ERP/EIRP
Horizontal Vertical
Channel Mode
ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 30.92 1.2359 30.85 1.2162
GSM850
Middle GSM 30.50 1.1220 29.76 0.9462
Highest 30.77 1.1940 29.13 0.8185
Lowest 21.44 0.1393 23.65 0.2317
GSM850
Middle 21.90 0.1549 22.70 0.1862
EDGE class 8
Highest 22.18 0.1652 22.64 0.1837
Lowest 20.07 0.1016 18.79 0.0757
WCDMA Band V
Middle 20.74 0.1186 18.09 0.0644
RMC 12.2Kbps
Highest 21.36 0.1368 17.81 0.0604
Limit ERP <7W Result PASS
SPORTON INTERNATIONAL (SHENZHEN) INC. Page Number : B1of B9
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Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 28.83 0.7638 30.79 1.1995
GSM1900
Middle GSM 30.76 1.1912 29.22 0.8356
Highest 28.68 0.7379 30.67 1.1668
Lowest 26.23 0.4198 27.03 0.5047
GSM1900
Middle 27.20 0.5248 26.02 0.3999
EDGE class 8
Highest 25.98 0.3963 27.41 0.5508
Lowest 20.65 0.1161 22.20 0.1660
WCDMA Band I
Middle 22.65 0.1841 21.31 0.1352
RMC 12.2Kbps
Highest 21.99 0.1581 23.57 0.2275
Limit EIRP < 2W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 21.28 0.1343 20.27 0.1064
WCDMA Band IV
Middle 21.83 0.1524 24.00 0.2512
RMC 12.2Kbps
Highest 20.95 0.1245 23.38 0.2178
Limit EIRP < 1W Result PASS
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GPORTON LAG.
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Radiated Spurious Emission

GSM850 (GSM)
Frequency| ERP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -36.76 -13 -23.76 -48.36 -43.44 0.57 9.40 H
2472.6 -38.75 -13 -25.75 -54.85 -46.46 0.74 10.60 H
Lowest 3296.8 -44 .32 -13 -31.32 -61.27 -53.92 0.85 12.60 H
1648.4 -32.16 -13 -19.16 -43.32 -38.84 0.57 9.40 V
2472.6 -38.02 -13 -25.02 -54.57 -45.73 0.74 10.60 \%
3296.8 -46.94 -13 -33.94 -62.39 -56.54 0.85 12.60 V
1672 -39.02 -13 -26.02 -50.36 -45.70 0.57 9.40 H
2510 -42.37 -13 -29.37 -57.79 -50.08 0.74 10.60 H
Middle 3346 -51.03 -13 -38.03 -66.63 -60.63 0.85 12.60 H
1672 -39.99 -13 -26.99 -50.72 -46.67 0.57 9.40 V
2510 -49.57 -13 -36.57 -62.81 -57.28 0.74 10.60 V
3346 -54.07 -13 -41.07 -68.68 -63.67 0.85 12.60 V
1697.6 -47.23 -13 -34.23 -57.10 -53.91 0.57 9.40 H
2546.4 -52.61 -13 -39.61 -64.89 -60.32 0.74 10.60 H
Highest 3395.2 -52.84 -13 -39.84 -68.44 -62.44 0.85 12.60 H
1697.6 -54.72 -13 -41.72 -61.66 -61.40 0.57 9.40 V
2546.4 -58.14 -13 -45.14 -69.64 -65.85 0.74 10.60 \%
3395.2 -53.47 -13 -40.47 -68.08 -63.07 0.85 12.60 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saanias. FCC RF Test Report Report No. : FG501505
GSM850 (EDGE class 8)
Frequency| ERP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -43.77 -13 -30.77 -54.49 -50.45 0.57 9.40 H
2472.6 -51.38 -13 -38.38 -63.90 -59.09 0.74 10.60 H
Lowest 3296.8 -54.24 -13 -41.24 -69.84 -63.84 0.85 12.60 H
1648.4 -42.54 -13 -29.54 -52.86 -49.22 0.57 9.40 V
2472.6 -52.24 -13 -39.24 -64.28 -59.95 0.74 10.60 \%
3296.8 -56.42 -13 -43.42 -71.03 -66.02 0.85 12.60 \%
1672 -52.23 -13 -39.23 -60.39 -58.91 0.57 9.40 H
2510 -55.30 -13 -42.30 -67.58 -63.01 0.74 10.60 H
Middle 3346 -53.31 -13 -40.31 -68.91 -62.91 0.85 12.60 H
1672 -54.47 -13 -41.47 -61.51 -61.15 0.57 9.40 V
2510 -57.58 -13 -44.58 -69.08 -65.29 0.74 10.60 \%
3346 -54.23 -13 -41.23 -68.84 -63.83 0.85 12.60 V
1697.6 -58.98 -13 -45.98 -66.55 -65.66 0.57 9.40 H
2546.4 -57.32 -13 -44.32 -69.60 -65.03 0.74 10.60 H
Highest 3395.2 -55.55 -13 -42.55 -71.15 -65.15 0.85 12.60 H
1697.6 -61.10 -13 -48.10 -67.93 -67.78 0.57 9.40 V
2546.4 -58.71 -13 -45.71 -70.21 -66.42 0.74 10.60 V
3395.2 -57.15 -13 -44 15 -71.76 -66.75 0.85 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (GSM)
Frequency| EIRP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
37004 -44 .92 -13 -31.92 -65.25 -56.65 0.87 12.60 H
5550.6 -44.07 -13 -31.07 -66.94 -56.10 1.07 13.10 H
Lowest 7400.8 -50.61 -13 -37.61 -75.74 -60.22 1.69 11.30 H
3700.4 -44.34 -13 -31.34 -65.9 -56.07 0.87 12.6 V
5550.6 -41.62 -13 -28.62 -64.37 -53.65 1.07 13.1 \%
7400.8 -48.63 -13 -35.63 -73.54 -58.06 1.87 11.3 \%
3760 -37.93 -13 -24.93 -59.75 -49.66 0.87 12.60 H
5640 -42.21 -13 -29.21 -65.08 -54.24 1.07 13.10 H
Middle 7520 -50.84 -13 -37.84 -75.97 -60.45 1.69 11.30 H
3760 -39.10 -13 -26.10 -61.8 -50.83 0.87 12.6 V
5640 -43.55 -13 -30.55 -66.3 -55.58 1.07 13.1 \%
7520 -49.11 -13 -36.11 -74.02 -58.54 1.87 11.3 V
3819.6 -37.36 -13 -24.36 -59.34 -49.09 0.87 12.60 H
57294 -44.70 -13 -31.70 -67.57 -56.73 1.07 13.10 H
Highest 7639.2 -50.14 -13 -37.14 -75.27 -59.75 1.69 11.30 H
3819.6 -44 .40 -13 -31.40 -65.96 -56.13 0.87 12.6 Vv
57294 -44 .54 -13 -31.54 -67.29 -56.57 1.07 13.1 V
7639.2 -50.73 -13 -37.73 -75.64 -60.16 1.87 11.3 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (EDGE class 8)
Frequency| EIRP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
37004 -41.70 -13 -28.70 -62.16 -53.43 0.87 12.60 H
5550.6 -45.56 -13 -32.56 -68.43 -57.59 1.07 13.10 H
Lowest 7400.8 -50.23 -13 -37.23 -75.36 -59.84 1.69 11.30 H
3700.4 -41.49 -13 -28.49 -63.17 -53.22 0.87 12.6 V
5550.6 -47.16 -13 -34.16 -69.91 -59.19 1.07 13.1 \%
7400.8 -51.02 -13 -38.02 -75.93 -60.45 1.87 11.3 \%
3760 -39.69 -13 -26.69 -61.14 -51.42 0.87 12.60 H
5640 -48.36 -13 -35.36 -71.23 -60.39 1.07 13.10 H
Middle 7520 -50.74 -13 -37.74 -75.87 -60.35 1.69 11.30 H
3760 -42.51 -13 -29.51 -64.07 -54.24 0.87 12.6 V
5640 -44.85 -13 -31.85 -67.6 -56.88 1.07 13.1 \%
7520 -50.40 -13 -37.40 -75.31 -59.83 1.87 11.3 V
3819.6 -43.44 -13 -30.44 -63.77 -55.17 0.87 12.60 H
57294 -48.88 -13 -35.88 -71.75 -60.91 1.07 13.10 H
Highest 7639.2 -50.80 -13 -37.80 -75.93 -60.41 1.69 11.30 H
3819.6 -45.84 -13 -32.84 -67.4 -57.57 0.87 12.6 V
57294 -45.51 -13 -32.51 -68.26 -57.54 1.07 13.1 V
7639.2 -50.33 -13 -37.33 -75.24 -59.76 1.87 11.3 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps)
Frequency| ERP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -56.88 -13 -43.88 -64.45 -63.56 0.57 9.40 H
2472.6 -55.66 -13 -42.66 -67.94 -63.37 0.74 10.60 H
Lowest 3296.8 -55.56 -13 -42.56 -71.16 -65.16 0.85 12.60 H
1648.4 -60.65 -13 -47.65 -67.48 -67.33 0.57 9.40 V
2472.6 -58.64 -13 -45.64 -70.14 -66.35 0.74 10.60 \%
3296.8 -56.91 -13 -43.91 -71.52 -66.51 0.85 12.60 \%
1672 -56.92 -13 -43.92 -64.49 -63.60 0.57 9.40 H
2510 -57.59 -13 -44 .59 -69.87 -65.30 0.74 10.60 H
Middle 3346 -55.83 -13 -42.83 -71.43 -65.43 0.85 12.60 H
1672 -60.85 -13 -47.85 -67.68 -67.53 0.57 9.40 V
2510 -58.51 -13 -45.51 -70.01 -66.22 0.74 10.60 \%
3346 -57.13 -13 -44.13 -71.74 -66.73 0.85 12.60 V
1693.2 -58.46 -13 -45.46 -66.03 -65.14 0.57 9.40 H
2539.8 -58.27 -13 -45.27 -70.55 -65.98 0.74 10.60 H
Highest 3386.4 -56.16 -13 -43.16 -71.76 -65.76 0.85 12.60 H
1693.2 -62.53 -13 -49.53 -69.36 -69.21 0.57 9.40 V
2539.8 -59.24 -13 -46.24 -70.74 -66.95 0.74 10.60 \%
3386.4 -56.83 -13 -43.83 -71.44 -66.43 0.85 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saanias. FCC RF Test Report Report No. : FG501505
WCDMA Band II(RMC 12.2Kbps)
Frequency| EIRP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3704.8 -51.70 -13 -38.70 -72.03 -63.43 0.87 12.60 H
5557.2 -50.29 -13 -37.29 -73.16 -62.32 1.07 13.10 H
Lowest 7409.6 -50.40 -13 -37.40 -75.53 -60.01 1.69 11.30 H
3704.8 -51.09 -13 -38.09 -72.65 -62.82 0.87 12.6 V
5557.2 -50.17 -13 -37.17 -72.92 -62.20 1.07 13.1 \%
7409.6 -50.70 -13 -37.70 -75.61 -60.13 1.87 11.3 \%
3760 -51.44 -13 -38.44 -71.77 -63.17 0.87 12.60 H
5640 -50.12 -13 -37.12 -72.99 -62.15 1.07 13.10 H
Middle 7520 -50.79 -13 -37.79 -75.92 -60.40 1.69 11.30 H
3760 -51.17 -13 -38.17 -72.73 -62.90 0.87 12.6 V
5640 -48.95 -13 -35.95 -71.7 -60.98 1.07 13.1 \%
7520 -51.37 -13 -38.37 -76.28 -60.80 1.87 11.3 V
3815.2 -51.62 -13 -38.62 -71.95 -63.35 0.87 12.60 H
5722.8 -49.20 -13 -36.20 -72.07 -61.23 1.07 13.10 H
Highest 7630.4 -49.97 -13 -36.97 -75.10 -59.58 1.69 11.30 H
3815.2 -51.02 -13 -38.02 -72.58 -62.75 0.87 12.6 V
5722.8 -47.48 -13 -34.48 -70.23 -59.51 1.07 13.1 V
7630.4 -49.88 -13 -36.88 -74.79 -59.31 1.87 11.3 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (SHENZHEN) INC.

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

FCC ID : YHLBLULIFEXL3

Page Number

: B8 of B9

Report Issued Date : Nov. 17, 2015

Report Version

: Rev. 01




saanias. FCC RF Test Report Report No. : FG501505
WCDMA Band IV(RMC 12.2Kbps)
Frequency| EIRP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
34248 -51.70 -13 -38.70 -70.48 -63.45 0.85 12.60 H
5137.2 -49.55 -13 -36.55 -72.84 -61.30 0.95 12.70 H
Lowest 6849.6 -50.89 -13 -37.89 -75.27 -61.41 1.18 11.70 H
3424.8 -49.94 -13 -36.94 -71.03 -61.69 0.85 12.6 V
5137.2 -53.36 -13 -40.36 -72.59 -65.11 0.95 12.7 \%
6849.6 -50.59 -13 -37.59 -74.9 -61.11 1.18 1.7 \%
3465.2 -52.66 -13 -39.66 -71.44 -64.41 0.85 12.60 H
5197.8 -48.92 -13 -35.92 -72.21 -60.67 0.95 12.70 H
Middle 6930.4 -50.36 -13 -37.36 -74.74 -60.88 1.18 11.70 H
3465.2 -49.90 -13 -36.90 -70.99 -61.65 0.85 12.6 V
5197.8 -52.81 -13 -39.81 -72.04 -64.56 0.95 12.7 \%
6930.4 -50.60 -13 -37.60 -74.91 -61.12 1.18 1.7 V
3505.2 -52.15 -13 -39.15 -70.93 -63.90 0.85 12.60 H
5257.8 -49.88 -13 -36.88 -73.17 -61.63 0.95 12.70 H
Highest 7010.4 -50.70 -13 -37.70 -75.08 -61.22 1.18 11.70 H
3505.2 -49.06 -13 -36.06 -70.15 -60.81 0.85 12.6 V
5257.8 -53.73 -13 -40.73 -72.96 -65.48 0.95 12.7 V
70104 -50.76 -13 -37.76 -75.07 -61.28 1.18 1.7 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (SHENZHEN) INC.

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

FCC ID : YHLBLULIFEXL3

Page Number

: B9 of B9

Report Issued Date : Nov. 17, 2015

Report Version

: Rev. 01




SPORTON LAR. FCC RF TeSt Report Report No. : FG501505

Appendix C. Test Setup Photographs
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